v ir (¢77)
<L e

o
=2
H

=

August 15, 1999

QY
<

Mr. Paul Kozol

Wisconsin Department of Natural Resources
3911 Fish Hatchery Road

Fitchburg, WI 53590

Re: Monthly Monitoring Report for the Oconomowoe Groundwater Treatment Facility
Dear Mr. Kozol:

Attached is the Monthly Monitoring Report for July, 1999 for the above referenced project.
Questions regarding these reports should be directed to James Chang of APL, Inc. at (414)
355-5800.

Thank you for your continued cooperation and assistance with this project.

Sin%erely, -

Dean Groleau, Plant Superintendent
APL, Inc.

cc: Steven Brossart, USACE, St. Paul District
Steve Padovani, USEPA
James Chang, APL, Inc.
David Brodzinski, WDNR, Horicon

8222 W. Calumet Road, P. O. Box 23785, Milwaukee, WI 53223 (414) 355-5800 « Fax#: (414) 355-3099
Wisconsin Dept. of Natural Resources Certificate #241340550



MONTHLY MONITORING REPORT
FOR THE
OCONOMOWOC ELECTROPLATING
GROUNDWATER TREATMENT FACILITY

ASHIPPUN, WISCONSIN 53003

Prepared for:

U.S. ARMY CORPS OF ENGINEERS
ST. PAUL DISTRICT
WINONA, MINNESOTA
CONTRACT DACW37-98-C-0009

Prepared by:
APL, Inc.

8222 West Calumet Road
Milwaukee, WI 53223

August 15, 1999



1.0 Introduction

This report summarizes the monthly effluent monitoring - results for the Oconomowoc
Electroplating Groundwater Treatment Plant (OEGTP) for July, 1999. The OEGTP is located at

the site of the former Oconomowoc Electroplating Company, in Ashippun, WI.

Laboratory results of effluent sampling can be found in the Discharge Monitoring Report Form,
sent under separate cover. The effluent sampling was conducted by Scott Harrison, Tony
Goodman, and Dave Dugan of APL, Inc. Laboratory analysis was provided by APL, Inc., 8222
W. Calumet Road, Milwaukee WI 53223. All sampling and analyses were conducted in
accordance with the Oconomowoc Electroplating Groundwater Treatment System’s Chemical
Data Acquisition Plan (CDAP). The parameters tested for, frequency of testing, sample type,
and limits are set forth in the Final Discharge Limits, Table 1 of the Oconomowoc Electroplating
Superfund Site Limits and Requirements for Discharge of Treated Groundwater, issued by the
Wisconsin Department of Natural Resources (WDNR) on September 24, 1996. This report is

submitted in accordance with the reporting requirements of the WDNR permit.

1.1 Site Background Review

The OEGTP is located at 2572 Oak Street in Ashippun, Wisconsin, in the NW 1/4 of the SE 1/4
of Section 30, Township 30 North, Range 17 Fast. The site consists of approximately 10 acres,
which includes approximately 3.5 acres of the former electroplating facility. The site is bounded
by Oak Street (Highway ‘O’) and Eva Street to the North, and Davey Creek and the Town of
Ashippun’s garage facilities to the South. The property directly across Oak Street is occupied by
Thermogas, Inc. A residential area is located across Eva Street, and a wetlands surrounds Davey
Creek.

The contact person is Steven Brossart of the U.S. Army Corps of Engineers (USACE). Mr.
Brossart’s phone number is (507) 454-6150, Fax (507) 454-4963. APL, Inc. is contracted by the
USACE to operate and maintain the plant. The contact for the Treatment Plant is Dean Groleau
who can be reached at (920) 474-3212, Fax (920) 474-4241. The contact for APL, Inc. is James
Chang, who can be reached at (414) 355-5800, Fax (414) 355-3099.



1.2 Project Objectives

The objective of this project is to prevent the spreading of any plume of contamination that may
exist at the site. Contaminated groundwater is pumped from five extraction wells, treated for
cyanide, metals, suspended solids, and volatile organic compounds (VOC’s). The treated water
is then transferred to a groundwater effluent gallery, located south of Elm Street, near Davey

Creek.

1.3 Effluent Monitoring

Weekly monitoring was conducted on July 6, 12, 19, and 26. The weekly samples for July were
tested by APL, Inc. The results of the effluent monitoring tests for the samples taken on July
showed no exceedences of the WDNR effluent discharge permit except for TCE on the July 12,
19, and 26 sampling. The possible cause of the high levels of TCE is discussed in Section 2.0.

1.4 Monitoring Results
Results from weekly effluent monitoring can be found in the Discharge Monitoring Report
Form, sent under a separate cover. Chart 1, below, shows the results of effluent monitoring for

five important indicator parameters listed in the Monitoring Requirements of the Oconomowoc
Electroplating Superfund Site Substantive WPDES Permit Requirements Summary (9/96).

Chart 1 - 5 Important Indicator Parameters

60e-
4OI .
*

204 i g ™
b e s :
7-6-99 7-12-99 7-19-99 7-26-99
-o- Barium -=- Nickel -+ Zinc

*- Manganese o Trichloroethene



1.5 Monitoring Well Sampling

Another round of Monitoring Well sampling was conducted on July 13 and 14. The Monitoring
Well sampling is conducted on a quarterly basis. The results of the Monitoring Wells’ analyses
are enclosed with this report.

2.0 Plant Permit Exceedences

On July 8, the new media was installed into the Tertiary Filtration System (TF-600), several

effluent backwashes to remove the fines were conducted, and it was put in line on July 9.

The July 12 sampling showed a result of 0.54ug/l of TCE, the July 19 sampling showed a result
of 0.59ug/l of TCE, and the July 26 sampling showed a result of 0.66ug/l of TCE. The effluent
limit for the treatment plant on TCE is 0.5ug/l. Paul Kozol, WDNR, authorized continual
treatment plant operations until the TCE level reached 1.5ug/l. When this level is reached, the
Carbon in the Granulated Activated Carbon Vessels (GAC-650/651) will be changed out.

The high level of TCE on the July 12, 19, and 26 samplings may have been due to the Carbon in
the Granulated Activated Carbon Vessels (GAC-650/651) becoming loaded caused from the
prolonged by-passing of the TF-600. A possible reason for the GAC’s becoming loaded sooner
than anticipated could be that after pre-neutralization and deactivation of the treated water before
the tertiary filter allows more polymer to travel through the TF-600, reach the Carbon, coating
the particles, and possibly deterring the adsorption properties of the Carbon. This was not a
concern prior to the modification because very little polymer went beyond TF-600 due to the

media binding and returning the treated water to the EQT-100.

3.0 Treatment Plant Shut Downs

The Treatment Plant was shut down four times for a total of 12 hours in July, 1999. The shut
downs were due to the Installation of Process Modifications, Metals Package Sludge Removal,
and High Effluent pH. Table 1 shows the summary of the plant down time for the month of July,
1999.



Table 1 - Plant Down Time Summary

Number Hours
Date(s) Shut Down Reason
7115 0.5 Recalibrated and Reprogrammed FC-100
7/18 ? 3 Low EQT-100 Level
- 719 ' 55 o Low EQT-100 Level
7/30 3 Metals Package Sludge Removal
TOTAL 12

3.1 Shut Down Due To Recalibrate and Reprogram FC-100

On July 9, the Motor Operated Valve (MOV-113) that controls the flow through the treatment
system could not be controlled by it’s Flow Controller (FC-100). The flow through the treatment
system had to be adjusted by the MOV-113 override buttons located on the valve itself and
locked into position by the Control Switch (CS-113) to allow the treatment plant to continue to
operate. The USACE was notified and authorized Pieper Electric to inspect and trouble-shoot
the situation. Pieper Electric could not arrive until July 15, so the plant was operated in the
locked flow mode. On July 15, the Pieper Electric technician recalibrated the FC-100 and
discovered that it’s program was set in reverse. The Pieper Electric technician reprogrammed the
FC-100 and the MOV-113 responded normally, again. The Pieper Electric technician believed
that an electrical surge caused by lightning caused the problem. The total down time was 0.5
hours.

3.2 Shut Downs Due To Low Equalization Tank Level

On July 18, the treatment plant was discovered shut down upon the arrival of the Sunday
operator. The reason for the shut down was that the EQT-100 level had dropped <25% and the
treatment plant shut down automatically. The backwash rate from the Tertiary Filtration System
was over-estimated and the flow through the treatment plant was greater than the flow into the
EQT-100. The Sunday operator did an effluent backwash of the TF-600, pumped supernate to
the Press Filtrate Holding Tank (PFT-840), and added well water to the floor trench sump to
speed up the filling of EQT-100 to >55%. The total down time was 3 hours. When the treatment
plant started back up, the treatment plant flow increased (by itself) from 23 gpm to 34 gpm. On
July 19, the treatment plant shut down, again, due to the EQT-100 level had dropped <25%. This
occurred during operator’s off time and the total down time was 5.5 hours. The treatment plant
flow was decreased to match the flow into EQT-100.




3.3 Shut Down Due To Metals Package Sludge Removal

On July 30, at 8A..M., the treatment system was shut down to remove sludge/hardness buildup
from the Rapid Mix Tank (RMT-301) and the Flocculation Tank (FT-311). The Rapid Tank
Mixer (RTM-302) and Flocculation Tank Mixer (FT-312) were shut off and their breakers were
opened. The Sodium Hydroxide Pump (SHP-361) and Polymer Feed Pump (PMP-353) were
isolated. FT-311 was drained to the Sludge Holding Tank (ST-820) using the Equalization Tank
Solids Pump (ESP-120). The walls, mixer, and floor was pressure washed and a vessel entry was
conducted to removed the sludge/hardness buildup. RMT-301 was drained to the ST-820 using
the Thickened Sludge Pump (TSP-411). The walls, mixer, and floor was pressure washed and
drained to ST-820 using TSP-411. The treatment system was restarted and the mixers and
chemical feed pumps were activated after the tanks were filled. The total down time was 3

hours.

4.0 Summary

Groundwater Treatment Plant effluent monitoring was conducted on July 6, 12, 19, and 26 of
1999. On July 13 and 14, the Monitoring Wells were sampled. The laboratory results of these
samples show that all contaminants listed in the Requirements of the Oconomowoc
FElectroplating Superfund Site Substantive WPDES Permit Requirements Summary (9/96) comply
with the permit except for TCE on July 12, 19, and 26. Paul Kozol, WDNR, authorized
continual treatment plant operations until the TCE level reached 1.5ug/l. See Chart 1, Section
1.4 for Important Indicator Parameters.

During the month of July, 1999, the plant was shut down four times for a total of 12 hours. See
Table 1, Section 3.0 for shut down times. All equipment operation and maintenance related
issues are detailed in a separate report, entitled “Monthly Operation and Maintenance Report for
the Oconomowoc Electroplating Groundwater Treatment Facility”. That report will be
submitted by August 15, 1999.



OCONOMOWOC GROUNDWATER TREATMENT PLANT

Weekly Sampling Results Date: 7-6-99
Parameter Influent | After FT-311 After Between Effluent | WDNR Site
Stripper | Carbon Filters Permit ug/i
pH 7.3 11 N/A N/A NT Monitor
TSS ND NT NT NT ND Monitor
Arsenic 15/ND NT NT NT ND 5
Barium 120/120 NT NT NT 60 400
Cadmium 0.84/1 NT NT NT ND 0.5
Cadmium Total ND/ND NT NT NT ND Monitor
Recoverable
Chromium +6 ND/ND NT NT NT ND Monitor
Chromium Total ND/ND NT NT NT ND 10
Copper ND/ND NT NT NT ND Monitor
Iron 1100/1100 NT NT NT 430 Monitor
Lead ND/ND NT NT NT ND 15
Manganese 210/220 NT NT NT 20 Monitor
Mercury ND/ND NT NT NT ND 0.2
Nickel 50/50 NT NT NT 16 20
Selenium ND/ND NT NT NT ND 10
Silver ND/ND NT NT NT ND 10
Thallium ND/ND NT NT NT ND 0.4
Zinc 10/ND NT NT NT 20 Monitor
Cyanide NDIND NT NT NT ND 40
Cyanide Free ND/ND NT NT NT ND Monitor
1,1-Dichloroethane 24/23 NT ND NT ND 85
1,2-Dichloroethane ND/ND NT ND NT ND 0.5
1,1-Dichloroethene 16/16 NT ND NT ND 0.7
1,2-Dichloroethene Cis 57/58 NT 0.33 NT ND 7
1,2-Dichloroethene Trans| 21/19 NT ND NT ND 20
Ethylbenzene ND/ND NT ND NT ND 140
Methylene Chioride ND/ND NT ND NT ND 0.5
Tetrachloroethene 12/ND NT ND NT ND 0.5
Toluene ND/ND NT ND NT ND 68
1,1,1-Trichloroethane 273/267 NT 0.37 NT ND 40
1,1,2-Trichloroethane ND/ND NT ND NT ND 0.5
TCE 701/697 NT 1.8 NT 0.47 0.5
Vinyl Chloride ND/ND NT ND NT ND 0.2
Xylene Total ND/ND NT ND NT ND 124
COoD 40 NT NT NT 13 Monitor
Phosphorus total NT NT NT NT ND Monitor
Nitrate + Nitrite NT NT NT NT 0.04 Monitor
Ammonia Nitrogen NT NT NT NT 0.15 Monitor

Influent Samples were duplicated.

mg/|

ma/l
mg/l
mg/l
mg/l



OCONOMOWOC GROUNDWATER TREATMENT PLANT

Weekly Sampling Resuits Date: 7-12-99
Parameter Influent | After FT-311 After Between Effluent | WDNR Site
Stripper | Carbon Filters Permit ug/i
pH 7 11 N/A N/A NT Monitor
TSS NT NT NT NT NT Monitor
Arsenic ND NT NT NT ND 5
Barium 130 NT NT NT 40 400
Cadmium ND NT NT NT ND 0.5
Cadmium Total ND NT NT NT ND Monitor
Recoverable
Chromium +6 ND NT NT NT ND Monitor
Chromium Total ND NT NT NT ND 10
Copper ND NT NT NT ND Monitor
iron 1100 NT NT NT 200 Monitor
Lead ND NT NT NT ND 15
Manganese 220 NT NT NT 10 Monitor
Mercury ND NT NT NT ND 0.2
Nickel 50 NT NT NT 11 20
Selenium 8.1 NT NT NT ND 10
Silver ND NT NT NT ND 10
Thallium 14 NT NT NT NDB 04
Zinc 10 NT NT NT 30 Monitor
Cyanide ND NT NT NT ND 40
Cyanide Free ND NT NT NT ND Monitor
1,1-Dichloroethane 29 NT ND NT ND 85
1,2-Dichloroethane ND NT ND NT ND 0.5
1,1-Dichloroethene 23 NT ND NT ND 0.7
1,2-Dichloroethene Cis 64 NT 0.32 NT ND 7
1,2-Dichloroethene Trans 23 NT ND NT ND 20
Ethylbenzene ND NT ND NT ND 140
Methylene Chloride ND NT ND NT ND 0.5
Tetrachloroethene 9.5 NT ND NT ND 0.5
Toluene ND NT ND NT ND 68
1,1,1-Trichloroethane 425 NT 0.58 NT ND 40
1,1,2-Trichloroethane ND NT ND NT ND 0:5
TCE 911 NT 2.4 NT 0.54 0.5
Vinyl Chloride ND NT ND NT ND 0.2
Xylene Total ND NT ND NT ND 124
COD NT NT NT NT NT Mohitor
Phosphorus total NT NT NT NT NT Monitor
Nitrate + Nitrite NT NT NT NT NT Monitor
Ammonia Nitrogen NT NT NT NT NT Monitor

mg/l

mg/l
mg/l
mg/|
mg/l



OCONOMOWOC GROUNDWATER TREATMENT PLANT

Weekly Sampling Results Date: 7-19-99
Parameter Influent | After FT-311 After Between Effluent | WDNR Site
Stripper | Carbon Filters Permit ug/|
oH 7.1 11 N/A N/A 7.8 Monitor
TSS NT NT NT NT NT Monitor
Arsenic 14 NT NT NT ND 5
Barium 110 NT NT NT 20 400
Cadmium ND NT NT NT ND 0.5
Cadmium Total ND NT NT NT ND Monitor
Recoverable
Chromium +6 ND NT NT NT ND Menitor
Chromium Total ND NT NT NT ND 10
Copper ND NT NT NT ND Monitor
[ron 1400 NT NT NT 260 Monitor
| ead ND NT NT NT ND 15
Manganese 170 NT NT NT 9 Monitor
ercury ND NT NT NT ND 0.2
Nickel 40 NT NT NT 13 20
Selenium ND NT NT NT ND 10
Silver ND NT NT NT ND 10
Thallium ND NT NT NT ND 0:4
Zinc 20 NT NT NT 10 Monitor
Cyanide ND NT NT NT ND 40
Cyanide Free ND NT NT NT ND Monitor
1,1-Dichloroethane 27 NT ND NT ND 85
1,2-Dichloroethane ND NT ND NT ND 0.5
1,1-Dichloroethene 20 NT ND NT ND 0.7
1,2-Dichloroethene Cis 65 NT 0.3 NT ND 7
1,2-Dichloroethene Trans 25 NT ND NT ND 20
Ethylbenzene ND NT ND NT ND 140
Methylene Chloride ND NT ND NT ND 0.5
Tetrachloroethene 15 NT ND NT ND 0.5
Toluene ND NT ND NT ND 68
1,1,1-Trichloroethane 350 NT 0.4 NT ND 40
1,1,2-Trichloroethane ND NT ND NT ND 0.5
TCE 930 NT 1.8 NT 0.59 0.5
Vinyl Chloride ND NT ND NT ND 0.2
Xylene Total ND NT ND NT ND 124
CcOD NT NT NT NT NT Monitor
Phosphorus total NT NT NT NT NT Monitor
Nitrate + Nitrite NT NT NT NT NT Monitor
Ammonia Nitrogen NT NT NT NT NT Monitor

Paul Kozol, WDNR, authorized continual plant operations until TCE level reaches 1.5ug/l.

mg/l

mg/l
mg/l
mg/i
mg/



OCONOMOWOC GROUNDWATER TREATMENT PLANT

Weekly Sampling Results Date: 7-26-99
Parameter Influent | After FT-311 After Between Effluent | WDNR Site
Stripper | Carbon Filters Permit ug/|
pH 71 11 N/A N/A 7.9 Monitor
TSS NT NT NT NT NT Monitor
Arsenic ND NT NT NT ND 5
Barium 90 NT NT NT 20 400
Cadmium ND NT NT NT ND 0.5
Cadmium Total ND NT NT NT ND Monitor
Recoverable
Chromium +6 ND NT NT NT ND Monitor
Chromium Total ND NT NT NT ND 10
Copper ND NT NT NT ND Monitor
Iron 750 NT NT NT 220 Monitor
L.ead ND NT NT NT ND 1.5